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RAPPORTQO DI PROVA N°:
Test Report N°.

DITTA PRESENTATRICE:
Applicant:

DESCRIZIONE CAMPIONE (fornita dal cliente):

Sample description (made by customer) :

CAMPIONAMENTO:
Sampling:

DATA RICEVIMENTO:
Date of Receipt:

DATA ESECUZIONE PROVE:
Test execution date:

010546/23

PUGI.RG S.R.L. - VIA GARIBALDI,33 B - MONTALE (PT)

Sample of woven fabric colour blue named STYLE SFERA GREEN
COL 302.

A cura del cliente
Made by the customer

24 maggio 2023
May 24, 2023

Dalla data di ricevimento alla data di emissione
From the date of receipt to the date of issue

Risultati di Laboratorio

Test Results

25sere riprodotto parzialmente,

[taly Headquarters

BRACHI TESTING SERVICES srl

Via Sabadell, 162/21 - 53100 Prato - Italy
ph. +39.0574.591343 - fax +39.0574.593975
www.brachi.it
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RAPPORTO DI PROVA N° - TEST REPORT N° : 010546/23

TEXTILE-DETERMINATION OF THE ABRASION RESISTANCE OF FABRICS BY THE MARTINDALE METHOD
Test Method ISO 12947-2:2016; ISO 12947-1:1998+COR1:2002
Test carried out under normal atmosphere at 20°C +/- 2°C ; 65% +/- 2% U.R.
Testing Apparatus Martindale J.H.HEALS
Pressure: 12 KPa
Specimen Knitted fabric
Specimen preparatory treatment -
Departure from the procedure --
RESULTS
SPECIMEN 1 - Revs 100000
SPECIMEN 2 - Revs 100000
SPECIMEN 3 - Revs 100000
No breaks of threads at 100000 revs
Presence of Pilling Yes
Removed Pilling No
Le prove non accreditate Accredia sono quelle indicate con I'asterisco * Tesllhat are marked with an asterisk * are not accredited by Accredia
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RAPPORTO DI PROVA N° - TEST REPORT N° : 010546/23

TEXTILES-DETERMINATION OF FABRIC PROPENSITY TO SURFACE FUZZING AND TO PILLING-PART 2:
MODIFIED MARTINDALE METHOD
|

Test Method ISO 12945-2: 2020; ISO 12945-4:2020
Test carried out under 20°C +/-2°C; 65% +/-2% U.R.
normal atmosphere

Pretrattament of the No

sample

Weight applied 415¢g

Abradant used Fabric/fabirc

Test specimens for each 3

level

Number of observers 2

Any deviation from the --

procedure

RESULTS Visual assessment grade 1-5

1 - severe/dense pilling/fuzzing and or matting
5 - no change

PILLING GRADE FUZZING GRADE MATTING GRADE

AT N°® 125 REVS 3/4 4 5

AT N° 500 REVS 3 4 5

AT N° 1000 REVS 3 3/4 4/5
AT N° 2000 REVS 3 3/4 4/5
AT N° 5000 REVS 3 3/4 4/5
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RAPPORTO DI PROVA N° - TEST REPORT N° : 010546/23

TEXTILES - COLOUR FASTNESS TO RUBBING

Test method ISO 105X12: 2016

- Time of conditioning 6 Hours

- Test carried out under normal 20°C +/- 2°C; 65% +- 2% U.R.
atmosphere at

- Finger used round |
- Force used 9+/-02N

- Percentage of soak For wet rubbing 95-100% |
RESULTS Grey scale 1/5

1- Maximum staining
5- No staining

WARP WEFT
DRY STAINING 4/5 4/5
WET STAINING 4 4
Prato, 08 giugno 2023 (_4 :

La copia originale del certificato pud essere scaricata dal sito http:/mylab.brachi.it/validaterdp.aspx usando il sequente codice: bvOMQoPIrSTMA/GCILryeQ==

FINE DEL RAPPORTO DI PROVA
END OF TEST REPORT
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